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57 Your Order No.: 4" # 6500549 55024 Ecatepec |
e < MEXICO 7 /
Py
(‘A N L g é
2] Quality: ({‘ s ﬁBfA 2 DUAL /
accgyding {g§ PR%ED TO ASTM A36
A@g{l‘v‘l A57,?§§QDE 5 ((\
£
PR A4
e,
B f Theoretical
Pos. 7 #Heat N@ ime w / i Length Pieces Weight
AID ;-‘1 . 4 N 508 {Boa | iz
001 29780 / f 480 in 162 44973 kg
001 29751 / % 480 in 169 46 916 kg
Q 29752 480 in 18 4997 kg
29735 (c 10 2? 480 in 40 14 516 kg
ooz 29 36 10x2 (fh 480 in 110 39 919 kg
003 10X25 in 60 27 216 kg
003 C 10X25 80 50 22 680 ky
004 2 C 10X 4& 21 11430 kg
004 29730 C10 84 45 720 kg
004 29731 1o>< 480 in 28 15 240 kg
005 29911 x2 480 in 90 33 804 kg
005 29912 P 480 in 80 30 048 kg
005 29913 é *”,.fj, fAs0in % 80 30 048 kg
005 29914 LiLN 480 in 150 56 340 kg
005 29915 c 12X20. 7 '%, "y 480 in A 35 13 148 kg
008 20871 . C15X339 Coh 480 28 17 224 kg
006 20872  C 15X33, ¢ " 480 & & 77 47 366 kg
006 29873 € 15X33.9 9 A 4980 in o) 11 687 kg
Pp G v
J &? £ Ji;?e
PR 3 £
Heat Analysis [%) /@, \ o,.{.’”‘ {g
HeatNo.  C i Mn l_/- N “TefdNp Ve, ® ﬁ
[557] Ert N o B T N 71 44 m\ T, ),
max 0.40 0040 a 0.050 Aot geh e e ,.-""& ¢
min . . d"qos i!’
29729 0.08  0.21 115  0.023 1?923 oos 0.0457 ¢ 0,007 ,;"'
29730 008  0.21 113 0.020 0.015 ¢ ¢ 007
29734 007 020 143 0020 0 e 0,015 & !d‘éw
29732 0.08 021 145  0.018 0 02 e 40.008 %, 0015 9.007
29733 0.07  0.20 143 0017 0021 bem008 13 "0.007
29735 007 0.9 1.11 0.018  0.021 L&p g\gﬂ 0.006
29736 0.08  0.18 144 0018 0018 0 Eﬂ)?& 074 0.006
20750 0.07 0.19 1.12 0.02¢ 0023 0 oﬁs’ﬁ 0.01%  0.008
29751 0.08  0.20 143 0021 0024 00077 0012 0.006
29752 0.08  €.20 143 0020 0020 0007 0011 D.008
29871 - 008 021 1.1 0.020 0.02t 0007 0013  0.006
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[ea] Qur Order No.: 2033525112 g;bgf\éolutclon N°81
a0r] Your Order No.:  # 6500549 catepec
MEXICO
2] Quality: A36/A572 DUAL
according (o PRODUCED TC ASTM A36
AND ASTM A572 GRADE 50
Heat Anatysis [%]} /( ’1
Heat No. C i AL Mn P s N Nb v
=/ My 7.2 I o S T
max 9 ?J;ﬁ 0.40 0.040 0.050 g:ggg
20872 0.08 1 %0 0024 0009 0015 0008
29873 0 {«0 08 0.20 1.13 % 0.023  0.009 0012  0.006
26911 0.21 114 0. 022 0.008 0015  0.008
299 40, oa 0.19 0 0.007 0014  0.006
208552, 008 19 éﬂ %§ 0007 004 0.008
209147 0 08 @9 % /N 023 ooa 0.011  0.006
pog1s %s y’@1.1 ):g& 0012  0.007
(Q i /}’ j /f?
Ay
Tensile te:L ( 4 ‘é’f
Heat No. c?geld stress 4 Tensile%ﬂgth o i;Elongatlon’} % Ys/Ts
s L-PSI] s 2in [%] Jﬁ,
ALY ot AV 2 & [cal o g4 ey
max 47 L irft;aﬁ N ‘f\ % * %
min 50000 j G‘F};@; 7 f f 21.0 ':.,.} .
2072911 55390 ﬁ_‘ 75190 4.3 074 £
2972972 55390 @ 26457} /. " G p Y 0.76 é/ e
20730/1 54810 ésno S, B #3073 ¢
28730/2 55880 72355 e w0 L4 o7 {% i
297311 53940 70180 304 L0 0.7F . S
2973112 54810 72790 J{@ 4% L 0 0.75,4 & ;
29732/1 53795 73225 v?f,‘ 4 B W 0.73 - #
2973212 54955 72790 o 42,97 ’fﬁ 5 o~ p
29733/1 52490 69890 v @ 370 - ’Tg, -y £ a
20733/2 53795 72355 SR, g o Ay
29735/1 54230 74095 % S, 0.73" 5% ¢ 4
29735/2 52780 71340 5é \z\ 074 7 Lfm
29736/1 53940 74965 355, 072 L ey
29736/2 53505 72210 35 A 0.74 1
29750/1 50605 72355 317 6&; A "
29750/2 53940 71340 438 €7 . 0.76%,
2975111 51040 72065 34.3 -ﬂ{i}:,(_).ﬂ
297512 54665 72085 43.8 076
29752 51620 71775 30.4 wjz\}
- '4/,;:"# =1
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208] Qur Order No.: 2033525112
%] Your Order No.:  # 6500549 55024 Ecatepec
MEXICO

502] (yality: A36/A572 DUAL

according fo: PRODUCED TO ASTM A36

AND ASTM A572 GRADE 50
Tensile test f
Heat No. Yield str Tensile sirength Elongaticn YsiTs

[PSI] /ﬁ [F'SI] 2 [%]
fior] [ens] 3]
max 5&$ PF i BOOGO
min 65000 21.0
20871/1 @fiﬂ Ve Z{:ﬁ 73660 42,2 0.72
20871/ 55100 <, 72500 42.9 0.76
29872/1 2490 710 a 43.6 0.74
29872/2 £ 55535 @ 720 42.9 0.77
gﬁj,, 51620 f’}'} ({i\ 1920 47 44.9 0.72

2087317 54520 435 0.77
09011/ % 52780 7‘%} A22 0.73

911/2 55100 /, ﬁ 42,8+ 0.76
£ 3991211 51330 /?/ 69890 / g e 2 0.73
26912/2 54520 2210 ¢ '*Q.Qi‘f 0.76
29013/1 52345 51050 42,254 /gf 0.74
29913/2 . _ 54865 72500 42, % 0.75
29914/ 3&191 68295 f»w } {4482 e 75 0.76
29914/2 537 740204 4 T 436 (“ 075
2091511 540847 422 & ogr
29915/2 54665 . T e

&

Z01

- electric arc melting
- controlled rolled
- surface condition without complaint

203] Works inspector
René Merbach

7z] Jan 25, 2013




